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CODE csy: LZ/CX14-JLOTD MILL CERTIFICATE NO (5i%): 1403244
CHE*E?ER E-STEEL, INC. We hereby certify that the material described herein has been manufactured and tested CERTIIE;Q;I‘E NO. -
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PRODUCT in accordance with above specifications and the results of all are acceptable. CAR NO =
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STEEL GRADE | HEAT NO. SPECIFICATION QY Hhk CHEMICAL COMPOSITION ‘& #fHe52utn (%)
i T oo (am) MT (F) | PCS (32D C Si Mn P s Cr Mo | Al | Ni N Cu Nb v Ti B Sn Re | Ca CEV
B 42-0008 D 88. 9*5. 49%6150 65. 771 947 0.14 0.15 0.40 0.031 0.028 0.011 0.01 - 0.021 - 0.033 - 0. 000 - - - - = =
B 41-02066 D114. 3%6. 02%6150 98. 96 1001 Q.16 0. 14 0. 40 0. 030 0. 028 0.012 0.01 g 0.021 = 0. 031 — 0. 000 - —_ -— - _
B 14010152 @ 168. 3%6. 35%6150 233.955 1500 0.15 0.14 0.41 0.029 0.028 0.010 0.02 - 0.22 - 0.032 - 0. 000 — = - = £ =
B 14020135 @ 168. 3*T. 11%6150 99. 079 570 0.15 0.15 0.38 0.028 0.032 0. 009 0.01 - 0.20 - 0.032 - 0. 000 - - = = - o
TOTAL @+t (497.765) MT ) (4018> PCS 3
MECHANICAL PROPERTY OF WELDING SEAM (~) UT iBsins HYDROSTATIC TEST
MECHANICAL PROPERTY OF PIPE BODY o n ) B
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R
Y.S. (Ras) T.S. (R IMP SHEARING T IMP DELAMINATION TEST DELAY
E.L. FLATTENING HARDNESS WELDING SEAM _
JE MRS SRR i mdzh (D AREA ; TSR Ty (1) OF PIPE END PRESSURE TIME
feE (0 27 TE LA FREE 100% ) )
MPa MPa © SR MPa © (e SEEE D R B[R]
350 465 28.5 - - 0K = N - 0K - 17.2 MPa 6s
345 460 28.5 - - 0K - - - 0K - 15.2 MPa 6s
340 450 29.5 - - 0K = = - 0K - 10.9 MPa 6s
340 455 29.0 - - OK - = - OK - 12.3 MPa 6s
STIGN/SEAL OF THE THIRD PARTY DETECTION NOTES Y. S=YIELD STRENGTH ;s—*rENSILE STRENGTH
BERRE TR e L—ELowchga'_.,.?

NOTES iiimg: 1. Pressure pipes used with ordinary pipes will be regarded as ordinary ones.
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3. Any changes by handwriting is invalid.
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